ANGRY BULL
BARRICADES

www.angrybullbarricades.com

(888) 202-3881

ASSEMBLY INSTRUCTION

EVENT FENCE CART

PARTS LIST

A

Base Frame x 1pc

Leg Frame x 2pcs

\7
N

L >

E

Extend Bar x 4pcs

Upper Handle x 1pc

L=

K

L

Universal Wheel x 2pcs

Lock Wheel x 2pcs

Clevis Pin x 10pcs

Carriage Bolts

Hex Bolt (M10x25) x

(M10x25) x 16pcs 8pc
QI]HHHUHHE T
L M N (@) P
Hex Bolt (M10x45) x | M10 Hex Nut x 24pcs | M10 Washer x 24pc M10 Lock Nut x 2pc Wrench 17 x 2pc

2pcs

LY

V\
\\ /

©

V\
\Y /

) E—




ANGRY BULL
BARRICADES

&

www.angrybullbarricades.com

(888) 202-3881

ASSEMBLY INSTRUCTION

EVENT FENCE CART

STEP 1

STEP 2

i

E4




ANGRY BULL
BARRICADES

www.angrybullbarricades.com
(888) 202-3881

ASSEMBLY INSTRUCTION
EVENT FENCE CART

STEP 3

STEP 4




ANGRY BULL
BARRICADES

www.angrybullbarricades.com
(888) 202-3881

ASSEMBLY INSTRUCTION
EVENT FENCE CART

STEP 5




ANGRY BULL
BARRICADES

www.angrybullbarricades.com
(888) 202-3881

ASSEMBLY INSTRUCTION
EVENT FENCE CART

STEP 6

STEP 7




ANGRY BULL
BARRICADES

www.angrybullbarricades.com
(888) 202-3881

ASSEMBLY INSTRUCTION
EVENT FENCE CART




